5901508901

Metal cutting band saw
MBS1200 scheppach

/

/S
9/97/9g/
W/ o




5901508901

Metal cutting band saw
MBS1200 scheppach

221 ppp
223
224 oog
226 o7

T ST

20

20! (232)/
20!

.' A
235 .
= S
1 T
236
206 220237 /538 SN
a1 521 Aap 2
2042 i Aea) o45
g 247 \ 2 244
F\ N (@39/(23y

=

XN

14
15
245 @\ R LD j
amalai\ o5 s ]
N 3 . P
, - ! e, !
[ ez, -
| Cl e @/ -
L = | } [ 1
= ! = .., —— . i
ee\ R 25
Main products Spare part list
5901508901 133736 - 0164 - MBS1200 - -
Spare Description additional Item Abb. ConstructStatus
5901508001 soket head cap screw M6 x 35/ Kopf 12,9 /Bund @ 7,9 1 A *
x 19,5/ SW5
5901508002 handle 2,5 A *
02093404 Hexagon nut M6 3 A *
02091236 cheese head screw M6x16 8.8 912 VZ 4 A *
5901507004 LED light assy part 6-10 Teil 6-10 6-10 A *
5901508004 Upper handle 11 A *
5901508005 Bottom handle 13 A *
5901508006 2309Alittle switch 12(6)A / 250V 14 A *
5901507006 speed controller part 12 15 A *

5901507007 swicht part 13 8A-250V 16 A




5901508901

Metal cutting band saw

MBS1200 scheppach

Main products Spare part list
5901508901 133736 - 0164 - MBS 1200 - -
Spare Description additional Item Abb. ConstructStatus
5901304118 capacitor 0,22 pF / 250V KX2 17 A *
5901508007 powercord with plug 2 x 0,75mm?2 x 2500mm 19,20 A *
7901506701 Saw blade 1140mm / 12,7mm / 0,65mm / 10-14 1140x12.7x0.65mm 10/ 14 Z/Z 21 A *

TPI
5901507019 blade holder part 91 26 A *
5901507020 brush 27 A *
02091224 screw M5x16, verzinkt, 8.8 DIN912 28 A *
5901508008 Clamping lever 29 A *
5901507031 adjusting shaft 31 A *
5901508009 Right shield 32 A *
5901507018 sawblade guard right part 84+86-90 34-38 A *
5901507011 brush cap part 29 42 A *
5901507012 carbon brush set (= 2 pcs.) 43 A *
5901508010 stator 47 A *
5901508011 rotor 52 A *
5901507014 holder part 56 68 A *
5901507015 screw nut part 57 11x11 x5/ M6 69 A *
5901508012 The left cover 73 A *
5901508013 rack wheel 78 A *
5901508014 output shaft 83 A *
5901507024 volant @22 /@155 x 35,5 84 A *
5901507016 non-slip band 85 A *
5901508016 Left shield cover 90 A *
02798514 oval head screw M4x20 91 A *
5901507025 band wheel rear @21/ @155 x 34 100 A *

5901508017 The right shield cover 103 A *




5901508901

' ' Metal cutting band saw

MBS1200 scheppach
Main products Spare part list
5901508901 133736 - 0164 - MBS1200 - -
Spare Description additional Item Abb. ConstructStatus
01091105 Hexagon stud wrench SW4 blank 122 A *
01091106 hexagon stud wrench SW 5 123 A *
5901507023 enclosed accessories bag for MBS1100 includes: 3x screw, 3x washer, 3x  0.Abb. A *

spring washer, 3x hex wrench

7901508702 tool stand scheppach (DY) 201-247,251 B *
5901508018 movable bracket assembly 221 -232 B *

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



